SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4944 39.32 -34.68 74 55.88 31.62 9.81 57.99 | 150 285 P H
802.11b 7416 53.69 -20.31 74 62.45 36.71 12.13 57.6 160 360 P H
CH 13 7416 49.1 -4.9 54 57.86 36.71 12.13 57.6 160 360 A H
2472MHz 4944 38.55 -35.45 74 55.11 31.62 9.81 57.99 | 150 285 P \%
7416 48.01 -25.99 74 56.77 36.71 12.13 57.6 160 360 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : +86-755-8637-9589 Page Number : B4 of B24

FAX : +86-755-8637-9595




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
2389.695 63.62 -10.38 74 61.21 27.09 6.6 31.28 | 176 203 P H
2389.905 52.81 -1.19 54 50.4 27.09 6.6 31.28 | 176 203 A H
* 2412 107.83 - - 105.35 27.14 6.6 31.26 | 176 203 P H
802.11g
* 2412 100.45 - - 97.97 27.14 6.6 31.26 | 176 203 A H
CHO1
2389.38 61.02 -12.98 74 58.61 27.09 6.6 31.28 | 126 132 P \%
2412MHz
2389.905 48.17 -5.83 54 45.76 27.09 6.6 31.28 | 126 132 A \%
* 2412 104.54 - - 102.06 27.14 6.6 31.26 | 126 132 P \%
* 2412 96.72 - - 94.24 27.14 6.6 31.26 | 126 132 A \%
2389.52 51.32 -22.68 74 48.91 27.09 6.6 31.28 | 196 208 P H
2389.8 39.73 -14.27 54 37.32 27.09 6.6 31.28 | 196 208 A H
* 2437 110.13 - - 107.52 27.24 6.63 31.26 | 196 208 P H
* 2437 102.53 - - 99.92 27.24 6.63 31.26 | 196 208 A H
2493 48.75 -25.25 74 45.82 27.4 6.73 31.2 196 208 P H
802.11g
2483.9 39.25 -14.75 54 36.42 27.35 6.7 31.22 | 196 208 A H
CH 06
2386.58 49.78 -24.22 74 47.4 27.09 6.57 31.28 | 300 188 P \%
2437MHz
2389.24 39.68 -14.32 54 37.27 27.09 6.6 31.28 | 300 188 A Y
* 2437 108.72 - - 106.11 27.24 6.63 31.26 | 300 188 P \Y
* 2437 101.14 - - 98.53 27.24 6.63 31.26 | 300 188 A \%
2484.32 48.83 -25.17 74 46 27.35 6.7 31.22 | 300 188 P \Y
2484.88 39.3 -14.7 54 36.47 27.35 6.7 31.22 | 300 188 A \%
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* 2462 107.89 - - 105.16 27.3 6.67 31.24 | 190 202 P H
* 2462 100.71 - - 97.98 27.3 6.67 31.24 | 190 202 A H
2484.2 65.31 -8.69 74 62.48 27.35 6.7 31.22 | 190 202 P H
802.11g
2483.56 53.19 -0.81 54 50.36 27.35 6.7 31.22 | 190 202 A H
CH11
* 2462 106.72 - - 103.99 27.3 6.67 31.24 | 300 188 P \%
2462MHz
* 2462 99.53 - - 96.8 27.3 6.67 31.24 | 300 188 A \Y
2484.28 64.88 -9.12 74 62.05 27.35 6.7 31.22 | 300 188 P \%
2483.52 52.96 -1.04 54 50.13 27.35 6.7 31.22 | 300 188 A \%
* 2467 102.99 - - 100.21 27.3 6.7 31.22 | 190 202 P H
* 2467 95.8 - - 93.02 27.3 6.7 31.22 | 190 202 A H
2483.68 66.25 -7.75 74 63.42 27.35 6.7 31.22 | 190 202 P H
802.11g
2483.64 53.21 -0.79 54 50.38 27.35 6.7 31.22 | 190 202 A H
CH 12
* 2467 102.28 - - 99.5 27.3 6.7 31.22 | 300 188 P \Y
2467MHz
* 2467 94.64 - - 91.86 27.3 6.7 31.22 | 300 188 A \%
2483.8 64.86 -9.14 74 62.03 27.35 6.7 31.22 | 300 188 P \%
2483.6 52 -2 54 49.17 27.35 6.7 31.22 | 300 188 A \%
* 2472 102.78 - - 99.95 27.35 6.7 3122 | 223 246 P H
* 2472 95.37 - - 92.54 27.35 6.7 31.22 | 223 246 A H
2483.6 64.63 -9.37 74 61.8 27.35 6.7 3122 | 223 246 P H
802.11g
2483.52 53.48 -0.52 54 50.65 27.35 6.7 31.22 | 223 246 A H
CH 13
* 2472 100.91 - - 98.08 27.35 6.7 31.22 | 300 188 P \Y
2472MHz
* 2472 93.58 - - 90.75 27.35 6.7 31.22 | 300 188 A \%
2484.2 65.33 -8.67 74 62.5 27.35 6.7 31.22 | 300 188 P \%
2483.52 52.36 -1.64 54 49.53 27.35 6.7 31.22 | 300 188 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11g 4824 50.51 -23.49 74 67.63 31.42 9.65 58.19 | 185 255 P H
CHO1 4824 42.24 -11.76 54 59.36 31.42 9.65 58.19 | 185 255 A H
2412MHz 4824 44.48 -29.52 74 61.6 31.42 9.65 58.19 | 185 255 P Y
4874 47.25 -26.75 74 64.13 3151 9.71 58.1 165 106 P H
7311 56.8 -17.2 74 66.35 36.36 12.01 | 57.92 98 178 P H
802.11g
7311 49.8 -4.2 54 59.35 36.36 12.01 | 57.92 98 178 A H
CH 06
4874 47.25 -26.75 74 64.13 31.51 9.71 58.1 165 106 P \Y
2437MHz
7311 52.41 -21.59 74 61.96 36.36 12.01 | 57.92 | 174 100 P Y
7311 44.8 -9.2 54 54.35 36.36 12.01 | 57.92 | 174 100 A \Y
4924 52.45 -21.55 74 72.61 32 5.86 58.02 | 124 22 P H
4924 48.71 -5.29 54 68.87 32 5.86 58.02 | 124 22 A H
7386 51.7 -22.3 74 64.94 37.21 7.2 57.65 | 316 272 P H
802.11g
7386 46.78 -7.22 54 60.02 37.21 7.2 57.65 | 316 272 A H
CH11
4924 51.21 -22.79 74 71.37 32 5.86 58.02 | 124 349 P \Y
2462MHz
4924 48.58 -5.42 54 68.74 32 5.86 58.02 | 124 349 A Y
7386 50.59 -23.41 74 63.83 37.21 7.2 57.65 | 101 340 P \Y
7386 46.4 -7.6 54 59.64 37.21 7.2 57.65 | 101 340 A \Y
4934 46.94 -27.06 74 67.1 32 5.86 58.02 118 23 P H
802.11g
7401 48.59 -25.41 74 61.72 37.27 7.2 57.6 324 255 P H
CH 12
4934 45.26 -28.74 74 65.42 32 5.86 58.02 | 152 316 P Y
2467MHz
7401 47.21 -26.79 74 60.34 37.27 7.2 57.6 122 336 P \Y
4944 42.75 -31.25 74 62.84 32.04 5.86 57.99 | 293 222 P H
802.11g
7416 47.02 -26.98 74 60.18 37.27 7.17 57.6 249 91 P H
CH 13
4944 41.08 -32.92 74 61.17 32.04 5.86 57.99 | 163 285 P \Y
2472MHz
7416 46.62 -7.38 54 59.78 37.27 7.17 57.6 145 188 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|(HN)
2388.96 67.59 -6.41 74 64.66 27.7 4.78 29.55 134 354 P H
2389.905 52.82 -1.18 54 49.9 27.7 4.78 29.56 134 354 P H
802.11n * 2412 106.1 - - 103.19 | 27.69 478 | 2956 | 134 | 354 | P | H
HT20 * 2412 98.62 - - 95.71 27.69 4.78 29.56 134 354 A H
CHO1 2388.75 67.91 -6.09 74 64.98 27.7 4.78 29.55 188 118 P \%
2412MHz 2389.8 5299 | -1.01 54 50.07 27.7 478 | 2956 | 188 | 118 | A | V
* 2412 104.74 - - 101.83 27.69 4.78 29.56 188 118 P \%
* 2412 97.26 - - 94.35 27.69 4.78 29.56 188 118 A \%
2388.82 50.66 -23.34 74 48.25 27.09 6.6 31.28 223 246 P H
2385.88 40.63 -13.37 54 38.25 27.09 6.57 31.28 223 246 A H
* 2437 111.17 - - 108.56 27.24 6.63 31.26 223 246 P H
* 2437 103.8 - - 101.19 27.24 6.63 31.26 223 246 A H
802.11n 2483.97 50.8 -23.2 74 4797 | 27.35 6.7 3122 | 223 | 246 | P | H
HT20 2483.62 40.48 -13.52 54 37.65 27.35 6.7 31.22 223 246 A H
CH 06 2387.98 50.07 -23.93 74 47.66 27.09 6.6 31.28 298 195 P \%
2437MHz 2389.38 38.73 -15.27 54 36.32 27.09 6.6 31.28 298 195 A \%
* 2437 106.61 - - 104 27.24 6.63 31.26 298 195 P \Y,
* 2437 99.14 - - 96.53 27.24 6.63 31.26 298 195 A \%
2484.39 48.32 -25.68 74 45.49 27.35 6.7 31.22 298 195 P \Y,
2483.97 38.91 -15.09 54 36.08 27.35 6.7 31.22 298 195 A \%
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* 2462 103.97 | 29.97 - 101.09 | 27.64 482 | 2958 | 122 | 353 | P | H
* 2462 96.41 | 42.41 - 93.53 27.64 482 | 2958 | 122 | 33 | A | H
802.11n 2484.76 63.43 |-10.57 74 60.54 | 27.63 485 | 2959 | 122 | 353 | P | H
HT20 2483.56 50.46 -3.54 54 47.57 27.63 485 | 2959 | 122 | 353 | A | H
CH 11 * 2462 105.83 | 31.83 - 102.95 | 27.64 482 | 2958 | 180 | 120 | P | V
2462MHz | =+ 2462 98.15 | 44.15 - 95.27 27.64 482 | 2958 | 180 | 120 | A | V
2485.2 66.65 -7.35 74 63.76 27.63 485 | 2959 | 180 | 120 | P | V
2483.56 52.38 -1.62 54 49.49 27.63 485 | 2959 | 180 | 120 | A | V
* 2467 104.13 - - 101.35 | 27.3 6.7 3122 | 221 | 248 | P | H
* 2467 96.76 - - 93.98 27.3 6.7 3122 | 221 | 248 | A | H
802.11n 2483.52 67.26 -6.74 74 64.43 27.35 6.7 3122 | 221 | 248 | P | H
HT20 2483.52 52.4 -1.6 54 49.57 27.35 6.7 3122 | 221 | 248 | A | H
CH 12 * 2467 101.29 - - 98.51 27.3 6.7 3122 | 300 | 195 | P | V
2467MHz | =+ 2467 93.86 - - 91.08 27.3 6.7 3122 | 300 | 195 | A | V
2483.64 66.05 -7.95 74 63.22 27.35 6.7 3122 | 300 | 195 | P | V
2483.52 51.47 -2.53 54 4864 | 27.35 6.7 3122 | 300 | 195 | A | V
* 2472 102.69 - - 99.86 27.35 6.7 3122 | 221 | 248 | P | H
* 2472 94.96 - - 92.13 27.35 6.7 3122 | 221 | 248 | A | H
802.11n 2483.52 69.51 -4.49 74 66.68 27.35 6.7 3122 | 221 | 248 | P | H
HT20 2483.64 53.26 -0.74 54 50.43 27.35 6.7 3122 | 221 | 248 | A | H
CH 13 * 2472 100.11 - - 97.28 27.35 6.7 3122 | 300 | 195 | P | V
2472MHz | = 2472 92.62 - - 89.79 27.35 6.7 3122 | 300 | 195 | A | V
2483.52 68.56 -5.44 74 65.73 27.35 6.7 3122 | 300 | 195 | P | V
2483.52 51.87 -2.13 54 49.04 | 27.35 6.7 3122 | 300 | 195 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11n 4824 49.47 |-24.53 74 66.59 31.42 965 | 5819 | 185 | 255 | P | H
HT20
4824 35.9 -18.1 54 53.02 31.42 9.65 58.19 | 185 | 255 | A | H
CH 01
2412MHz 4824 4467 |-29.33 74 61.79 31.42 9.65 58.19 | 185 | 255 P |V
4874 48.75 |-25.25 74 65.63 31.51 9.71 58.1 165 | 106 P | H
802.11n 7311 54.1 -19.9 74 63.65 36.36 12.01 | 57.92 | 174 | 100 P | H
HT20 7311 47.68 -6.32 54 57.23 36.36 12.01 | 5792 | 174 | 100 | A | H
CH 06 4874 4577 |-28.23 74 62.65 31.51 9.71 58.1 147 85 P |V
2437MHz 7311 51.67 |-22.33 74 61.22 36.36 12.01 | 57.92 | 174 | 154 P |V
7311 44.02 -9.98 54 53.57 36.36 12.01 | 57.92 | 174 | 154 | A | V
4924 4432 | -29.68 74 60.98 31.59 9.77 58.02 | 150 | 285 P | H
802.11n
7386 51.64 |-22.36 74 60.56 36.65 12.08 | 57.65 | 155 | 274 P | H
HT20
4924 41.02 |-32.98 74 57.68 31.59 9.77 58.02 | 150 | 285 P |V
CH 11
7386 53.54 | -20.46 74 62.46 36.65 12.08 | 57.65 | 155 | 274 P | V
2462MHz
7386 44.06 -9.94 54 52.98 36.65 12.08 | 5765 | 155 | 274 | A | V
4934 40.06 | -33.94 74 56.72 31.59 9.77 58.02 | 178 45 P | H
802.11n
7401 50.69 |-23.31 74 59.48 36.71 12.1 57.6 155 | 274 P | H
HT20
7401 4169 |-12.31 54 50.48 36.71 12.1 57.6 155 | 274 | A | H
CH 12
4934 39.66 |-34.34 74 56.32 31.59 9.77 58.02 | 150 | 285 P |V
2467MHz
7401 4738 |-26.62 74 56.17 36.71 12.1 57.6 174 89 P |V
802.11n 4944 39.88 |-34.12 74 56.44 31.62 9.81 57.99 | 174 | 196 P | H
HT20 7416 4824 | -25.76 74 57 36.71 12.13 57.6 163 28 P | H
CH 13 4944 39.38 |-34.62 74 55.94 31.62 9.81 57.99 | 150 | 285 P |V
2472MHz 7416 46.94 | -27.06 74 55.7 36.71 12.13 57.6 155 | 274 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)

30 24.3 -15.7 40 31.12 24.9 0.25 31.97 - - P H
100.81 21.18 -22.32 435 35.48 16.36 1.06 31.72 - - P H
210.42 32.25 -11.25 43.5 46.63 15.3 1.63 31.31 | 201 0 P H
432.55 25.72 -20.28 46 32.14 22.59 2.25 31.26 - - P H
572.23 28.31 -17.69 46 31.66 25.29 2.62 31.26 - - P H

2.4GHz
911.73 33.6 -12.4 46 31.95 29.44 3.41 31.2 - - P H

802.11g
30 24.79 -15.21 40 31.61 24.9 0.25 31.97 - - P \%

LF
76.56 22 -18 40 39.76 13.27 0.82 31.85 - - P \%
97.9 24.23 -19.27 435 38.88 16.04 1.05 31.74 - - P Vv
202.66 32.33 -11.17 43.5 46.73 15.3 1.62 31.32 | 100 0 P \%
630.43 29.55 -16.45 46 31.96 26.07 2.77 31.25 - - P \%
931.13 33.88 -12.12 46 32.04 29.67 3.44 31.27 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
2383.29 54.01 -19.99 74 51.12 27.72 4.72 2955 | 257 214 P H
2383.71 45.9 -8.1 54 43.01 27.72 4.72 2955 | 257 214 A H
* 2412 107.05 - - 104.14 27.69 4.78 2956 | 257 214 P H
802.11b
* 2412 103.91 - - 101 27.69 4.78 29.56 | 257 214 A H
CH 01
2383.29 55.51 -18.49 74 52.62 27.72 4.72 2955 | 173 254 P \%
2412MHz
2385.285 47.36 -6.64 54 44.41 27.72 4.78 2955 | 173 254 A \%
* 2412 106.1 - - 103.19 27.69 4.78 2956 | 173 254 P \%
* 2412 102.96 - - 100.05 27.69 4.78 2956 | 173 254 A \%
2320.92 52.93 -21.07 74 50.03 27.77 4.66 29.53 | 247 245 P H
2388.54 42.2 -11.8 54 39.27 27.7 4.78 2955 | 247 245 A H
* 2437 109.29 - - 106.38 27.66 4.82 29.57 | 247 245 P H
* 2437 106.12 - - 103.21 27.66 4.82 29.57 | 247 245 A H
2498.6 52.08 -21.92 74 49.22 27.61 4.85 29.6 247 245 P H
802.11b
2487.19 41.4 -12.6 54 38.51 27.63 4.85 29.59 247 245 A H
CH 06
2369.5 52.55 -21.45 74 49.66 27.72 4.72 2955 | 137 256 P \%
2437MHz
2386.86 42.47 -11.53 54 39.54 27.7 4.78 29.55 137 256 A \Y%
* 2437 108.53 - - 105.62 27.66 4.82 29.57 | 137 256 P \Y
* 2437 105.41 - - 102.5 27.66 4.82 29.57 | 137 256 A \%
2484.95 52.5 -21.5 74 49.61 27.63 4.85 2959 | 137 256 P \Y
2485.37 42.78 -11.22 54 39.89 27.63 4.85 2959 | 137 256 A \%
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* 2462 109.05 - - 106.17 27.64 4.82 29.58 | 247 245 P H
* 2462 106.44 - - 103.56 27.64 4.82 29.58 | 247 245 A H
2486.2 55.12 -18.88 74 52.23 27.63 4.85 29.59 | 247 245 P H
802.11b
2487.96 46.73 -7.27 54 43.86 27.61 4.85 2959 | 247 245 A H
CH11
* 2462 107.14 - - 104.26 27.64 4.82 29.58 | 137 256 P \%
2462MHz
* 2462 103.98 - - 101.1 27.64 4.82 29.58 | 137 256 A \Y
2487.32 53.96 -20.04 74 51.07 27.63 4.85 29.59 | 137 256 P \%
2483.52 46.14 -7.86 54 43.25 27.63 4.85 29.59 | 137 256 A \%
* 2467 103.37 - - 100.47 27.64 4.85 2959 | 247 245 P H
* 2467 100.43 - - 97.53 27.64 4.85 29.59 | 247 245 A H
2483.56 59.25 -14.75 74 56.36 27.63 4.85 2959 | 247 245 P H
802.11b
2483.52 53.21 -0.79 54 50.32 27.63 4.85 29.59 | 247 245 A H
CH 12
* 2467 102.86 - - 99.96 27.64 4.85 2959 | 137 256 P \Y
2467MHz
* 2467 99.9 - - 97 27.64 4.85 2959 | 137 256 A \%
2483.64 58.73 -15.27 74 55.84 27.63 4.85 29.59 | 137 256 P \%
2483.52 52.13 -1.87 54 49.24 27.63 4.85 2959 | 137 256 A \%
* 2472 102.81 | 28.81 74 99.92 27.63 4.85 29.59 | 264 240 P H
* 2472 99.64 45.64 54 96.75 27.63 4.85 2959 | 264 240 A H
2487.32 58.47 -15.53 74 55.58 27.63 4.85 29.59 | 264 240 P H
802.11b
2487.08 52.81 -1.19 54 49.92 27.63 4.85 29.59 | 264 240 A H
CH 13
* 2472 100.15 | 26.15 74 97.26 27.63 4.85 2959 | 135 79 P \Y
2472MHz
* 2472 96.85 42.85 54 93.96 27.63 4.85 29.59 | 135 79 A \%
2487.08 56.22 -17.78 74 53.33 27.63 4.85 2959 | 135 79 P \%
2487.16 49.59 -4.41 54 46.7 27.63 4.85 2959 | 135 79 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
4824 54.22 -19.78 74 75.1 31.76 5.55 58.19 | 170 217 P H
802.11b
4824 53.22 -0.78 54 74.1 31.76 5.55 58.19 | 170 217 A H
CHO1
4824 55.62 -18.38 74 76.5 31.76 5.55 58.19 | 123 336 P \Y
2412MHz
4824 52.22 -1.78 54 73.1 31.76 5.55 58.19 | 123 336 A \Y
4874 55.32 -18.68 74 75.89 31.88 5.65 58.1 185 213 P H
4874 53.39 -0.61 54 73.96 31.88 5.65 58.1 185 213 A H
7311 55.74 -18.26 74 69.52 36.88 7.26 57.92 | 269 296 P H
802.11b
7311 51.32 -2.68 54 65.1 36.88 7.26 57.92 | 269 296 A H
CH 06
4874 55.32 -18.68 74 75.89 31.88 5.65 58.1 132 349 P \Y
2437MHz
4874 52.23 -1.77 54 72.8 31.88 5.65 58.1 132 349 A \Y
7311 52.52 -21.48 74 66.3 36.88 7.26 57.92 113 246 P \Y
7311 46.32 -7.68 54 60.1 36.88 7.26 57.92 113 246 A \Y
4924 52.84 -21.16 74 73 32 5.86 58.02 | 176 213 P H
4924 49.97 -4.03 54 70.13 32 5.86 58.02 | 176 213 A H
7386 56.95 -17.05 74 70.19 37.21 7.2 57.65 | 216 320 P H
802.11b
7386 53.15 -0.85 54 66.39 37.21 7.2 57.65 | 216 320 A H
CH11
4924 50.84 -23.16 74 71 32 5.86 58.02 | 124 350 P \Y
2462MHz
4924 47.64 -6.36 54 67.8 32 5.86 58.02 | 124 350 A \Y
7386 53.86 -20.14 74 67.1 37.21 7.2 57.65 119 265 P \Y
7386 48.85 -5.15 54 62.09 37.21 7.2 57.65 119 265 A Y
4934 46.46 -27.54 74 66.62 32 5.86 58.02 | 176 215 P H
7401 53.07 -20.93 74 66.2 37.27 7.2 57.6 222 328 P H
802.11b
7401 475 -6.5 54 60.63 37.27 7.2 57.6 222 328 A H
CH 12
4934 44.16 -29.84 74 64.32 32 5.86 58.02 | 183 214 P \Y
2467MHz
7401 51.39 -22.61 74 64.52 37.27 7.2 57.6 174 154 P \Y
7401 46.41 -7.59 54 59.54 37.27 7.2 57.6 174 154 A \Y
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WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
4944 43.91 -30.09 74 64 32.04 5.86 57.99 | 152 320 P H
802.11b
7416 48.84 -25.16 74 62 37.27 7.17 57.6 125 284 P H
CH 13
4944 41.14 -32.86 74 61.23 32.04 5.86 57.99 | 125 341 P \Y
2472MHz
7311 48.07 -25.93 74 61.85 36.88 7.26 57.92 | 125 341 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
2389.8 63.54 -10.46 74 60.62 27.7 4.78 29.56 | 195 77 P H
2389.905 51.04 -2.96 54 48.12 27.7 4.78 29.56 | 195 77 A H
* 2412 105.16 - - 102.25 27.69 4.78 2956 | 195 77 P H
802.11g
* 2412 97.55 - - 94.64 27.69 4.78 29.56 | 195 77 A H
CHO1
2389.695 67.98 -6.02 74 65.05 27.7 4.78 29.55 117 262 P \%
2412MHz
2389.8 52 -2 54 49.08 27.7 4.78 29.56 117 262 A \%
* 2412 105.85 - - 102.94 27.69 4.78 29.56 117 262 P \%
* 2412 98.8 - - 95.89 27.69 4.78 29.56 117 262 A \%
2388.68 49.85 -24.15 74 47.44 27.09 6.6 31.28 | 187 343 P H
2389.66 39.23 -14.77 54 36.82 27.09 6.6 31.28 | 187 343 A H
* 2437 109.54 - - 106.93 27.24 6.63 31.26 | 187 343 P H
* 2437 102.57 - - 99.96 27.24 6.63 31.26 | 187 343 A H
2483.83 49.38 -24.62 74 46.55 27.35 6.7 31.22 | 187 343 P H
802.11g
2484.25 38.9 -15.1 54 36.07 27.35 6.7 31.22 | 187 343 A H
CH 06
2386.86 48.19 -25.81 74 45.81 27.09 6.57 31.28 110 164 P \%
2437MHz
2389.94 39.4 -14.6 54 36.99 27.09 6.6 31.28 110 164 A Y
* 2437 110.09 - - 107.48 27.24 6.63 31.26 110 164 P \Y
* 2437 102.74 - - 100.13 27.24 6.63 31.26 110 164 A \%
2488.03 51.12 -22.88 74 48.21 27.4 6.73 31.22 110 164 P \Y
2483.5 40.27 -13.73 54 37.44 27.35 6.7 31.22 110 164 A \%
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* 2462 106.08 - - 103.2 27.64 4.82 29.58 | 300 73 P H
* 2462 98.43 - - 95.55 27.64 4.82 29.58 | 300 73 A H
2483.52 65.61 -8.39 74 62.72 27.63 4.85 29.59 | 300 73 P H
802.11g
2483.52 51.9 2.1 54 49.01 27.63 4.85 29.59 | 300 73 A H
CH11
* 2462 106.82 - - 103.94 27.64 4.82 29.58 | 145 271 P \%
2462MHz
* 2462 98.61 - - 95.73 27.64 4.82 29.58 | 145 271 A \Y
2484.08 65.79 -8.21 74 62.9 27.63 4.85 29.59 | 145 271 P \%
2483.56 52.08 -1.92 54 49.19 27.63 4.85 29.59 | 145 271 A \%
* 2467 103.75 - - 100.97 27.3 6.7 3122 | 184 341 P H
* 2467 96.28 - - 93.5 27.3 6.7 31.22 | 184 341 A H
2483.68 67.31 -6.69 74 64.48 27.35 6.7 31.22 | 184 341 P H
802.11g
2483.52 53.15 -0.85 54 50.32 27.35 6.7 3122 | 184 341 A H
CH 12
* 2467 103.25 - - 100.47 27.3 6.7 31.22 110 168 P \Y
2467MHz
* 2467 95.74 - - 92.96 27.3 6.7 31.22 110 168 A \%
2483.52 63.79 -10.21 74 60.96 27.35 6.7 31.22 110 168 P \%
2483.52 50.79 -3.21 54 47.96 27.35 6.7 31.22 110 168 A \%
* 2472 102.26 - - 99.43 27.35 6.7 3122 | 184 341 P H
* 2472 94.17 - - 91.34 27.35 6.7 31.22 184 341 A H
2484.32 65.09 -8.91 74 62.26 27.35 6.7 3122 | 184 341 P H
802.11g
2483.6 52.92 -1.08 54 50.09 27.35 6.7 31.22 | 184 341 A H
CH 13
* 2472 101.02 - - 98.19 27.35 6.7 31.22 | 108 168 P \Y
2472MHz
* 2472 93.54 - - 90.71 27.35 6.7 31.22 | 108 168 A \%
2485.16 62.59 -11.41 74 59.76 27.35 6.7 31.22 108 168 P \%
2483.52 50.58 -3.42 54 47.75 27.35 6.7 31.22 | 108 168 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11g 4824 51.15 -22.85 74 68.27 31.42 9.65 58.19 | 139 131 P H
CHO1 4824 40.25 -13.75 54 57.37 31.42 9.65 58.19 | 139 131 A H
2412MHz 4824 49.72 -24.28 74 66.84 31.42 9.65 58.19 | 154 280 P \Y
4874 51.63 -22.37 74 68.51 3151 9.71 58.1 165 106 P H
4874 40.47 -13.53 54 57.35 3151 9.71 58.1 165 106 A H
802.11g 7311 60.96 -13.04 74 70.51 36.36 12.01 | 57.92 | 174 100 P H
CH 06 7311 50.26 -3.74 54 59.81 36.36 12.01 | 57.92 | 174 100 A H
2437MHz 4874 48.25 -25.75 74 65.13 3151 9.71 58.1 165 106 P \Y
7311 57.87 -16.13 74 67.42 36.36 12.01 | 57.92 | 174 100 P \Y
7311 48.57 -5.43 54 58.12 36.36 12.01 | 57.92 | 174 100 A Y
4924 46.06 -27.94 74 62.72 31.59 9.77 58.02 | 131 118 P H
7386 60.78 -13.22 74 69.7 36.65 12.08 | 57.65 | 215 233 P H
802.11g
7386 50.64 -3.36 54 59.56 36.65 12.08 | 57.65 | 215 233 A H
CH11
4924 46.19 -27.81 74 62.85 31.59 9.77 58.02 | 150 285 P \Y
2462MHz
7386 53.34 -20.66 74 62.26 36.65 12.08 | 57.65 | 155 274 P Y
7386 43.45 -10.55 54 52.37 36.65 12.08 | 57.65 | 155 274 A \Y
4934 43.47 -30.53 74 60.13 31.59 9.77 58.02 | 150 285 P H
802.11g 7401 51.2 -22.8 74 59.99 36.71 12.1 57.6 155 274 P H
CH 12 7401 40.81 -13.19 54 49.6 36.71 12.1 57.6 155 274 A H
2467MHz 4934 42.49 -31.51 74 59.15 31.59 9.77 58.02 | 150 285 P \%
7401 49.77 -24.23 74 58.56 36.71 12.1 57.6 155 274 P \Y
4944 41 -33 74 57.56 31.62 9.81 57.99 | 150 285 P H
802.11g
7416 47.33 -26.67 74 56.09 36.71 12.13 57.6 155 274 P H
CH 13
4944 40.39 -33.61 74 56.95 31.62 9.81 57.99 | 150 285 P \Y
2472MHz
7416 47.13 -26.87 74 55.89 36.71 12.13 57.6 155 274 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|(HN)
2388.33 67.04 -6.96 74 64.11 27.7 4.78 29.55 220 66 P H
2389.905 52.91 -1.09 54 49.99 27.7 4.78 29.56 220 66 A H
802.11n * 2412 105.81 - - 102.9 27.69 478 | 2956 | 220 | 66 P | H
HT20 * 2412 98.29 - - 95.38 27.69 4.78 29.56 220 66 A H
CHO1 2388.54 67.21 -6.79 74 64.28 27.7 4.78 29.55 178 271 P \%
2412MHz 2389.905 52.98 | -1.02 54 50.06 27.7 478 | 2956 | 178 | 271 | A | V
* 2412 106.34 - - 103.43 27.69 4.78 29.56 178 271 P \%
* 2412 98.18 - - 95.27 27.69 4.78 29.56 178 271 A \%
2386.02 49.73 -24.27 74 47.35 27.09 6.57 31.28 188 339 P H
2388.96 39.21 -14.79 54 36.8 27.09 6.6 31.28 188 339 A H
* 2437 108.69 - - 106.08 27.24 6.63 31.26 188 339 P H
* 2437 101.37 - - 98.76 27.24 6.63 31.26 188 339 A H
802.11n 2484.6 49.34 -24.66 74 46.51 27.35 6.7 31.22 188 339 P H
HT20 2483.55 38.94 -15.06 54 36.11 27.35 6.7 31.22 188 339 A H
CH 06 2371.6 48.39 -25.61 74 46.09 27.04 6.57 31.31 108 168 P \%
2437MHz 2389.24 39.22 -14.78 54 36.81 27.09 6.6 31.28 108 168 A \%
* 2437 108.62 - - 106.01 27.24 6.63 31.26 108 168 P \Y,
* 2437 101.3 - - 98.69 27.24 6.63 31.26 108 168 A \%
2485.44 49.82 -24.18 74 46.99 27.35 6.7 31.22 108 168 P \Y,
2485.16 39.83 -14.17 54 37 27.35 6.7 31.22 108 168 A \%
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* 2462 105.57 - - 102.69 | 27.64 482 | 2958 | 186 | 72 P | H
* 2462 98.18 - - 95.3 27.64 482 | 2958 | 186 | 72 A | H
802.11n 2484 66.42 -7.58 74 63.53 27.63 485 | 2959 | 186 | 72 P | H
HT20 2483.56 52.73 -1.27 54 49.84 | 27.63 485 | 2959 | 186 | 72 A | H
CH 11 * 2462 104.27 - - 101.39 | 27.64 482 | 2958 | 185 | 264 | P | V
2462MHz | =+ 2462 96.77 - - 93.89 27.64 482 | 2958 | 185 | 264 | A | V
2483.56 63.03 |-10.97 74 60.14 | 27.63 485 | 2959 | 185 | 264 | P | V
2483.52 48.83 -5.17 54 4594 | 27.63 485 | 2959 | 185 | 264 | A | V
* 2467 103.95 - - 101.17 | 27.3 6.7 3122 | 184 | 340 | P | H
* 2467 95.76 - - 92.98 27.3 6.7 3122 | 184 | 340 | A | H
802.11n 2484.24 67.47 -6.53 74 64.64 | 27.35 6.7 3122 | 184 | 340 | P | H
HT20 2483.52 52.8 -1.2 54 49.97 27.35 6.7 31.22 | 184 | 340 H
CH 12 * 2467 102.65 - - 99.87 27.3 6.7 3122 | 124 | 168 | P | V
2467MHz | =+ 2467 95.05 - - 92.27 27.3 6.7 3122 | 124 | 168 | A | V
2483.64 64.95 -9.05 74 62.12 27.35 6.7 3122 | 124 | 168 | P | V
2483.52 49.8 -4.2 54 46.97 27.35 6.7 3122 | 124 | 168 | A | V
* 2472 101.67 - - 98.84 | 27.35 6.7 3122 | 183 | 341 | P | H
* 2472 93.87 - - 91.04 | 27.35 6.7 3122 | 183 | 341 | A | H
802.11n 2483.84 70.22 -3.78 74 67.39 27.35 6.7 3122 | 183 | 341 | P | H
HT20 2483.56 53.16 -0.84 54 50.33 27.35 6.7 3122 | 183 | 341 | A | H
CH 13 * 2472 100.84 - - 98.01 27.35 6.7 3122 | 124 | 168 | P | V
2472MHz | = 2472 93.17 - - 90.34 27.35 6.7 3122 | 124 | 168 | A | V
2483.72 67.01 -6.99 74 64.18 27.35 6.7 3122 | 124 | 168 | P | V
2483.56 51.33 -2.67 54 485 27.35 6.7 3122 | 124 | 168 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
802.11n 4824 50.62 -23.38 74 67.74 31.42 9.65 58.19 185 255 P H
HT20 4824 40.14 -13.86 54 57.26 31.42 9.65 58.19 185 255 A H
CHO1 Vv
4824 48.9 -25.1 74 66.02 31.42 9.65 58.19 185 255 P
2412MHz
4874 47.71 -26.29 74 64.59 31.51 9.71 58.1 165 106 P H
802.11n 7311 59.61 -14.39 74 69.16 36.36 12.01 57.92 174 100 P H
HT20 7311 48.06 -5.94 54 57.61 36.36 12.01 57.92 174 100 A H
CH 06 4874 44.34 -29.66 74 61.22 31.51 9.71 58.1 165 106 P \Y%
2437MHz 7311 54.96 |-19.04 74 64.51 36.36 12.01 | 57.92 | 174 | 100 P |V
7311 43.68 -10.32 54 53.23 36.36 12.01 | 57.92 174 100 A \Y
4924 45.7 -28.3 74 62.36 31.59 9.77 58.02 150 285 P H
802.11n 7386 59.46 | -14.54 74 68.38 36.65 | 12.08 | 5765 | 155 | 274 | P | H
HT20 7386 46.67 -7.33 54 55.59 36.65 12.08 | 57.65 155 274 A H
CH11 4924 42.72 -31.28 74 59.38 31.59 9.77 58.02 150 285 P \Y
2462MHz 7386 50.24 |-23.76 74 59.16 36.65 12.08 | 5765 | 155 | 274 | P | V
7386 41.03 -12.97 54 49.95 36.65 12.08 | 57.65 155 274 A V
4934 41.62 -32.38 74 58.28 31.59 9.77 58.02 150 285 P H
802.11n
7401 52.2 -21.8 74 60.99 36.71 12.1 57.6 155 274 P H
HT20
7401 42.3 -11.7 54 51.09 36.71 12.1 57.6 155 274 A H
CH 12
4934 42.11 -31.89 74 58.77 31.59 9.77 58.02 150 285 P \Y
2467MHz
7401 47.82 -26.18 74 56.61 36.71 12.1 57.6 155 274 P \Y
802.11n 4944 4252 |-31.48 74 59.08 31.62 981 | 57.99 | 150 | 285 | P | H
HT20 7416 47.49 -26.51 74 56.25 36.71 12.13 57.6 155 274 P H
CH 13 4944 42.01 -31.99 74 58.57 31.62 9.81 57.99 150 285 P \Y
2472MHz 7416 47.46 | -26.54 74 56.22 36.71 12.13 57.6 155 | 274 P |V
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)

30 24.27 -15.73 40 31.09 24.9 0.25 31.97 - - P H
104.69 20.97 -22.53 435 35.01 16.59 1.08 3171 - - P H
212.36 31.82 -11.68 43.5 46.2 15.3 1.63 31.31 | 201 0 P H
446.13 25.13 -20.87 46 31.25 22.87 2.29 31.28 - - P H
712.88 30.23 -15.77 46 31.59 26.93 2.96 31.25 - - P H

2.4GHz
890.39 34.26 -11.74 46 32.85 29.22 3.36 31.17 - - P H

802.11b
30 24.13 -15.87 40 30.95 24.9 0.25 31.97 - - P \%

LF
100.81 23.31 -20.19 43.5 37.61 16.36 1.06 31.72 - - P \%
204.6 32.56 -10.94 435 46.96 15.3 1.62 31.32 | 100 0 P Y
412.18 24.88 -21.12 46 31.74 22.16 2.2 31.22 - - P \%
747.8 31.34 -14.66 46 31.96 27.56 3.03 31.21 - - P \%
870.02 33.56 -12.44 46 32.37 29.06 3.31 31.18 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

FAX : +86-755-8637-9595

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(HV)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBpV/m)

=-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBpV/m)

=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

o Temperature : 22~25°C
Test Engineer : Vikki Peng
Relative Humidity : [48~52%
Note symbol
-L Low channel location
-R High channel location
TEL : +86-755-8637-9589 Page Number : C1 of C105
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Data: 1

RBW:1000.000KHz VBWW:0.010KHz

oata:3
) (@Buvimy Date: 2018.07-13 o aBavim) Date: 20180713
1224 1224
1050 /\ 1050
513 / o7
pen 74
700 /f\/ 704
52 : oot 52 B LR —
IR ———————"————_ o
350 350
Peak 115 12
510 7% 7% 5 gD 7 00 a0 T, 7206 750 o
Frequency (Hr) Frequency ()
Condion < PEAK_BE 74 3m HF_ANT_9120D-1474-15 HORIZONTAL Candion : PEAK_74 Im HF_ANT_S1200-1474-16 HORIZONTAL
REW:T000 000KHz VBWY-3000.000KHz RBW:T000.000KFz VEN-3000 000Kz
oatar2 Dataca
) (@Buvimy Date: 2018.07-13 o aBuvim) Date: 20180713
122 1224
1
1050 o 1050
s \ oy
700 A \ 700
Avs 54
525 52
4
L
350 150
115 12
570 7% 5% 7354 D 7 00 Tace oot 7206 700 0
Frequency (wHr) Frequency ()

RBW:1000.000KHz VBWW-0.010KHz
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ssamonas. FCC RADIO TEST REPORT

Report No

.. FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2018-07-13

7o \/‘\
524 AW !
0
-
= - T oz e 3

Frequency (MH2)
Condition  + PEAK_BE_74 3m HF_ANT_9120D-1474-18 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Left blank

Avg.

vatws
) By Date 20180713
1225
VRN
w14 N

Avo_BE 54|
525
N
350
175
430 2848, 258, 272 5 2

Frequency (MH2)
Condition  : AVG_BE_54 3m HF_ANT_9120D-1474-18 HORIZONTAL
RBW:1000.000KHz VBV 0.010KHz

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical Fundamental

Peak

Data: 11

1 (@Buvim) Date: 20180713

1225

1050) /,/W\\

87.5( N

PEAK_BE 74

430 244, 258, 7.
Frequency (MH2)

PEAK_BE 74 3m HF_ANT_9120D-1474-13 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz

2456, 2

Condition

Left blank

Avg.

Date: 2018-07-13

Avo_BE 54|

430 2848, 258, 272
Frequency (MH2)
Condition - AVG_BE_54 3m HF_ANT_9120D-1474-18 VERTICAL
RBW:1000.000KHz VBV 0.010KHz

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

RBW:1000.000KHz VBW/0.010KHz

RBW.1000.000KHz VBW.0.010KHz

Data:3 oata:1
) (@Buvimy Date: 2018.07-13 el gBuvim) Dote: 2018.07-13
1224 1224
msn"""\ 1050
513 o7
peAK B 74 pen 74
70.0) T 700]
i [
525 SN 524 = P —
S s (PR SO RV IR T s L -
350 350
115 12
%0 7268 s 7t 7207 7 00 a0 T, 7206 750 o
Peak Frequency (HHr) Frequency (WH)
eal Condiion < PEAK_BE_74 3m HE_ANT_9120D-74-18 HORZONTAL Condiion < PEAK_74 3m HE_ANT_91200-1474-16 HORIZONTAL
REW:T000 000KHz VBWY-3000.000KHz RBW:T000.000KFz VEN-3000 000Kz
Datai oata:2
) @Buvimy Date: 2018.07-13 el gBuvim) Date: 2018.0743
122 1224
1
B 1054
S
a1 \ ors
709 \ VAR 70
525 - . 52 1
-t S
L
350 350
115 12
w0 Taca. Tare Tk E 7 00 o, oo, 7200, 7500 0
Frequency (HHr) Frequency (WHy)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

RBW:1000.000KHz VBW/0.010KHz

o oa:s
- oo 20100713 . bates 0180713
124 1229
i 1050
87.5| \ 87.5|
o 74 pea 1e
7 709
525 /f\\w . 524
s g ror—— S R EUST W W ——
359 359
174 179
i i i 7 oz 7 w0 s oo 720 o0 o
Peak reauency recuency )
eal Condiion  PEAK_BE_74 3m HF_ANT_91200-147415 VERTICAL Condiion - PEAK_74 3m HE_ANT_91200-1474-18 VERTICAL
REW 100 00K VW 5500 000kHe REW. 000 000KFs VB 000 000Kz
- fo
— e 20100713 iy et 0180713
124 1229
mn,\/\ 1050] 1
87.5| \ 87.5(
70 'y 700
—=
\\ AvG_BE 54/ AVG 54
529 N ; 529 —1
N I S [
35.0 350
174 179
i e 7T 7 T 7 m T o 200 o0 o
Treauency ) reauency )
Avg. Condiion - AVG_BE 54 3m HE_ANT S120D-1474.18 VERTICAL

Condition  © AVG_54 3m HF_ANT_9120D-1474-18 VERTICAL
RBW.1000.000KHz VBW.0.010KHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Fundamental

Avg.

700 700)
Avo_BE 54|
525

Datz: 11 Datz:o
A (6Buvim) Date: 2018.07-13 o1 0Buvim) Date: 2018.0713
1225 1225
1050///\ 1050
a7 = a1
pEAK BE 74 peaK 74
700 700
—
s25| e~ 525 ]
e ST —————————— e b
350 354
175 5
50 7468, 2. 2 752 z 000 a0, a0, 720, 760, 0
p K Frequency (H#r) Frequency (WHy)
ea Condon : PEAK_BE 74 I HE_ ANT 91200147618 HORZONTAL Condton : PEAK_78 Im HE ANT 91200147418 HORIZONTAL
RBW.7000/000KHz VBW:3000 000Kz REW. 7000 000KFiz VEW:3000 000KHz
Dats: 12 Data: 10
A (¢Buvim) Dote: 2018.07-13 o1 GBuvim) Date: 2018.0713
1225 1225
1050 1054) 1
/_,\,\
a7 \ a1

525)
S~
350 350
175 175
450 268, 2a7s. 2 292, 2 000 400, 30, 2200, 2600. 0
Frequency (MHz) Frequency (MHz)
Condition  : AVG_BE_54 3m HF_ANT_9120D-1474-18 HORIZONTAL Condition  : AVG_54 3m HF_ANT_9120D-1474-18 HORIZONTAL

RBW:1000.000KHz VBW/0.010KHz

‘_ VG 54

RBW.1000.000Kt

Hz VBI.0.010KHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

RBW:1000.000KHz VBW/0.010KHz

— s
o [— o J——
- .
uso s
e
| -
s wd
o o 4 e a
4 d
o
525 e oKt e | 2ol TR | W el
0 w5
- d
5 o o S o ; i i i e 5 o
Peak rmncr o tromncroa
eal Condion - PEAK_BE 74 3m HFE_ANT_S1200-1472-18 VERTICAL Condion - PEAK_4 Im HF_AIT_91200-1474-16 VERTICAL
o e oo R o oo ot
- _—
f— I J——
e 1
wso s ,
a7 /,v—\ L
00 \ 700
oo | s
525 TN s 525 i =
N~ L S B— ]
I S S S A
0 s
- i |
= e o ; o 3 = i i e o o
P, ramncrontc

RBW.1000.000KHz VBW.0.010KHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Fundamental

RBW.1000.000KHz VBW.0.010KHz

Datac 11 oata:o
) (@Buvimy Date: 2018.07-13 o aBavim) Date: 20180713
1224 1224
1050 e 1050
o75) S 875
peAK B 74 pen 74
700 704
:
5250 S R 52.5( J gl
TRttt (W ReTrTe IR T Sttt b o
350 350
115 12
%0 7268 s 7t 7207 7 00 a0 T, 7206 750 o
Peak Frequency (Hr) Frequency ()
eal Condiion < PEAK_BE_74 3m HE_ANT_9120D-74-18 HORZONTAL Condiion < PEAK_74 3m HE_ANT_91200-1474-16 HORIZONTAL
REW:T000 000KHz VBWY-3000.000KHz RBW:T000.000KFz VEN-3000 000Kz
Data:12 oata: 10
) @Buvimy Date: 2018.07-13 o aBuvim) Date: 20180713
122 1224
1050 1054 .
o //—V\\ o
700 / N 709
N
\ B AvG Be 54 v 54
525 52
~——— _ - 8 O N RO S | W BV —
350 150 -
115 12
w0 Taca. Tare Tk E 7 00 o, oo, 7200, 7500 0
Frequency (WHr) Frequency ()
RBW:1000 000KHz VBWI0 010K Hz
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Page Number

1 C12 of C105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

Data: 15

RBW:1000.000KHz VBW/0.010KHz

Condition  © AVG_54 3m HF_ANT_9120D-1474-18 VERTICAL
RBW.1000.000KHz VBW.0.010KHz

-
/ :
528 “1 T 52.5( S
= . N
} ~ B N
Peak B— B
ea ot PEACOE T AT DT AT ey
87.5| \\ 87.5(
J
—
T~ SN I -
35.0 3800
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

Date: 2018-07-10 evel (@B

1050
™ [N g

peak 74
700] P 700 ) \

Date: 2018.07-10

52| 525
ST
wmwm»«mwwwmm“‘w !
350 354
17| 75
S0 70 70 760 Ty 700, s 000 00 100 700 1900 7100 7300 7500 00 0
Peak Frequency (HHz) Frequency (H)
ea Condtion - PEAK_BE 74 3m HF_ANT 91200-1285 HORIZONTAL Condiion - PEAK_74 3m HF_ANT 9120D-1285 HORZONTAL
RBW-T006 000Krz VBW:3000.000KHz RBW:T000 000KFz VBW 3000 000KHz
Data: 10 Dat: 12
) @Buvim) Date: 2018.07-10 o1 0Buvim) Date: 2018.07-10
1225 1225
1050

1050 "

709 i o

AVG 54
52. 5. = |
I N R
175 175
310 2320, 240, 2360, 2380, 240, 215 000 300 1500, 1700 1900 2100 2300 2600, 2700,
A Frequency (MHz) Frequency (MHz)
RBW.1000.000KHz VBW:1.000KHz

RBW:1000.000KHz VBW:1.000KHz

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental

Datz 13 Datai 15
) aBovim) Date: 20180740 evet aBvim) Date: 20180740
1225 122
]
pr=
a1 f o
W veac
704 7 I \
524 ol s2sf J
PO O NS AR TS
350 354
173 .
S0 7320, 0. 7560, 780, 0 7ts oo ™o 10 oo 1o oL B0L 200 2700 S50
Peak Freaquency (H:) Freauency (HHi)
ea Condition PEAK_BE_74 3m HF_ANT 9120D-1285 VERTICAL Condition PEAK_74 3m HF_ANT 9120D-1285 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz RBW:T000.00Ki%z VBW:3000.000KHz
Data 14 Data 16
) @Bovim) Date 20180710 evet aBuvim) Date: 20180710
1225 122
1050 1050
a5 [ a1
70
-
A st
52 52
36,0 T e T e 360 ———— =
173 17
S0 720 0. 7560, 780, 0 ats o ™0 10 oo 1o 7oL DL 200 2700 3500
Froaquency (k) Frequency (Hi)
RBIV-A000.000KHz VB 1 000KHz RBIVE1000.000RHz VBW:1.000KHz

TEL : +86-755-8637-9589 Page Number : C15 of C105
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Horizontal Fundamental

Data: 1 oata: 3
A (@BuVim) Date: 2018.07-10 evel (dBuVim) Date: 20180710

1225 1225

o4 \ o7
peak 14
70.0| H
1 /
52 M 524 L

o wd
" "
™ T T T T
Peak P e i
ea Condition PEAK_BE_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL
e e 5 e et e
- -
o - Y swcamsorno
- -
g -
g ,) v L
nd
Il sl
. a il
35.0] + L N s !
- -
™ T T . T T 1
e e i
Avg. Contion - AYG B 5431 AT 920D-1205 HORZONTAL Comton - AYG 54 ImHE_ANT 3120125 KORZONTAL
A e A 0 e

TEL : +86-755-8637-9589 Page Number : C16 of C105
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

Data: 5
A (@BuVim) Date: 2018.07-10

1225

105.0

a75]
PEAK_BE 74

525 ‘“"‘MM 4

430 2840, 250, 2460, 2470, 2480, 2490, 2
Frequency (Miz)

Peak S Left blank

PEAK_BE .
RBW-1000.000KHz VBW:3000.000KHz

A (@BuVim) Date: 2018.07.10

AvG_eE 54|
525 P~ =
R
350
175
430 2840, 250, 2% 2480, 2490, 2500

e ft blank

RBW-1000.000KHz VBW:1.000KHz

Avg.

TEL : +86-755-8637-9589 Page Number : C17 of C105
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Vertical Fundamental

Data: 7 Data:
A (@BuVim) Date: 2018.07-10 evel (dBuVim) Date: 20180710

1225 1225

a75] a75)
PEAK 74
T

4 MM 524 \0_'

RN BV R
Peak e
ea Condition PEAK_BE_74 3m HF_ANT 9120D-1285 VERTICAL Condition PEAK_74 3m HF_ANT 9120D-1285 VERTICAL
. T
35.0] e
Avg. Comion - AVG_BE 5431 HE AT 312001288 VERTOAL Comon AU 4 AT 120255 VERTOAL

TEL : +86-755-8637-9589 Page Number : C18 of C105
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

Data: 11

ey oo 2018740
121
s
oean o 74
"‘M
29 Moy i ]
. S
0
w3

430 2840, 250, 2460, 2470, 2480, 2490, 2
)

Peak S Left Blank

PEAK_BE .
RB-1000.000KHz VBW:3000.000KHz

A (@BuVim) Date: 2018.07.10

\ AVG_BE_54|

260, 2470, 2480, 2490, 2500
Frequency (Hz)

ot AV 543008 AT 2 VERTIL Left Blank

RBW-1000.000KHz VBW:1.000KHz

Avg.

TEL : +86-755-8637-9589
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR842408-01D

vatw3 oatw 1
) By bate 2018.07-10 cve @) Date 018,070
1225 122
N \"‘N " } \
i pea o 74 | peac 74
i ] . J \
529 iy 525 .
P gkt o s b
350 350
w .
= Zi6e. 2i75. Fi0a e 7 o0 T, oo 200, 7000, Sa00
Peak requency () requency i)
ea Coni PEAK_BE 74 3m HF_ANT 91200-1285 HORZONTAL Condi PEAK 74 3m HE_ANT S12001265 HORZONTAL
REW-1000 000KHz VEW 3000 000KHz REW-1000 000K/ VB 3000 000KHz
vatwa oatw2
) By vate: 2018.07.10 v @Bavim) vate 20180710
1225 1224
1050 1050
I —
ars w7
700
R —
~ v s 54 ave st
525 - 52 )
S L | I
7 E—
13| s
50 Ziee. 7375, Siot 702 7500 o0 T, Taoo 200, 7000, 5000
A roquency () roquency )
vg. Y m— N —
REWT-100 000KHz VBW-1 000Kz RBV 1000 000RHz VB -1 000kHz

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz -R

Vertical

Fundamental

Data: 7
A (@BuVim) Date: 2018.07-10

1225

Data: 5
evel (dBuvim)

Date: 20180710

1225

RBW-1000.000KHz VBW:1.000KHz

RBW:1000.000KHz VBW-1.000KHz

Maa ooac e 1 —
|
. i a ,JMMW‘“,,VJ ot
ettty I AP S L“W‘Wdﬁ
w5 2
" g
= o e i ez > s o e o o 0
Peak Frequency (e roqency ke
ea Condii PEAK_BE_74 3m HF_ANT 9120D-1285 VERTICAL Condition PEAK_74 3m HF_ANT §120D-1285 VERTICAL
S i R0 oo
s camo
avm oaaursor 10 v g P
19 124
s s
o9 K w9
"
o e st
29 2 \
— ]
35.0] 36,0 R B
a3 s
= e e 2 0 0 0 o e e o 0
Froquancy (ke roquency ke

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz -L

1 Horizontal Fundamental

Data: 3 Data: 1
A (@BuVim) Date: 2018.07-10 evel (dBavim) Date: 2018.07.11

1225 1225

a75] a75)
PEAK_BE 74 PEAK 74

w“wm-\,ww
525 e, 52
A

354 354
w .
w0 Tiew a7 it ez 7 o0 o oo £ 00 T
Peak requency (e requency (i)
ea Condit PEAK_BE_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL
REW. 000 C00Kr VBW.3000 00k REW: 1000 ROKFE VEW 3000 00Kz
vat oat2
1 eBuvim) bat: 20180711 —— et 20180741
124 124
1054 1054
o = o
70d
L>\ AVG_BE 54| AVG_54
529 - 52 |
L] 1 Bl
35.0 e S e e
119 ez
o Tiew o7 2 ez 7 o0 o oo £ o0 000
A requency iz requency (i)
vg. T S — N —
REWH1030 000Ktz VBW 1 000Kvz RBWE1000 000RHz VB 000KHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz -R

Vertical

Fundamental

RBW-1000.000KHz VBW:1.000KHz

vata:7 oata:5
A (@BuVim) Date: 2018-07-11 evel (@Buvim) Date: 2018.07-11
1225) 1225)
PSS AU Ve
o75) o75
PEAK BE 74 pEAK 74]
W g ‘“"‘w
W
525 525 "
rpenb A A A g R I e
350 350
17, 7.
460 2268 275, 2484, 252 2 000 00, 00, 7200, 2600 3000
=) k Frequency (Miz) Freauency (MiHz)
ea Condition PEAK_BE 74 3m HF_ANT 91200-1285 VERTICAL Condition PEAK 74 3m HF_ANT 9120D-1285 VERTICAL
RBW-1000.000KHz VBW-3000.000KHz RBW:T000.000KFz VBW-3000 000KHz
Data:8 oata:6
1 (@Buvim) Date: 2018.07.11 vel (dBuvim) Date: 2018.07-11
1225) 1225)
1050] 1050
[Z e T o7
700 700
et V6 B 54 VG 54
525 ] 52 } \
T~ RN J | R S S
359 ) AU S DNV RN R S
175 175
460 2268 a7s. 2484, E2 2500 000 00, 00, 7200 2600 3000
Frequency (MHz) Frequency (MiHz)

RBW:1000.000KHz VBW-1.000KHz
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Page Number

1 C23 of C105



ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz -L

1 Horizontal Fundamental

Data: 3 Data: 1
A (@BuVim) Date: 2018.07-10 evel (dBavim) Date: 20180710

1225 1225

el [
a75] a75)
PEAK_BE 74 PEAK 74

™t

525 Bt 525 -
350 350)
7. 7.

450 2468, 2% 2492, 2 000 400, [ 2600, 3000

76 2484, 0. 2200,
Frequency (Hz) Frequency (MiHz)

Peak

Condition PEAK_BE 74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 9120D-1285 HORZONTAL
RB-1000.000KHz VBW:3000.000KHz RBW:7000.000KHz VB/:3000.000KHz
Data: 4 Data: 2
A (@BuVim) Date: 2018.07-10 ovel (dBuVim) Date: 20180710
1225 1225
1050 105.0

a75] \ a75)

o s o
a = ]
350) Y I SN POV MR SRR S
o s
e s e o =) o o o o o
A p—— P—
AR e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz -R

Vertical

Fundamental

Data: 7

Data: 5

RBW-1000.000KHz VBW:1.000KHz

U N P
Ay PEAK_BE 74| PEAK_ 74,
\ st
528 At e 9 st ) R H
IRV U S o
Peak Frequency (e roquency ke
ea Condition PEAK_BE_74 3m HF_ANT 9120D-1285 VERTICAL Condition PEAK_74 3m HF_ANT 9120D-1285 VERTICAL
S i R0 oo
s camo
87.5| g 87.5|
o e st
R | S R
—= w— L
Froquancy (ke roquency ke

RBW:1000.000KHz VBW-1.000KHz

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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ssamonas. FCC RADIO TEST REPORT Report No

.. FR842408-01D

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz -L

Horizontal Fundamental

Peak

A @Buvim) Date: 2018-07-07 evel (@B

Date: 20180707

PEAK 74

I TR S ————————

\\Mww,um P——

310 7, 2357 2600.

2 %7, 7504, 215 000 400, [
Frequency (MHz)

0. 2200.
Frequency (HHz)

-
!
875 /l 875
J
=
52 o | VG54
— JIN | —
N N N ~
Avg. A — B —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz -R

Vertical

Fundamental

RBW-1000.000KHz VBW1 000KHz

RBW:1000.000KHz VBW-1.000KHz

vat:s -
bat:2018.07.07 v By oate: 20180707
124 1224
o4 o7
v
700) 1 ‘l
e 525 WMJ | AR AN
e o
350 350
14 .
i o o 7 = 7is w0 oo o 205 o0 00
Peak Treauency i) Frecuency (i)
ea Condit PEAK_BE 74 3m HF_ANT_9120D-1474-18 VERTICAL Condition PEAK_74 3m HF_ANT_9120D-1474-18 VERTICAL
REW-T00T 00K VW30 0002 REW-T000 D00KET VB 4000 000k
e oaacs
— vate 018,077 S et 2180707
124 124
1059 1059
/ 700
b s s
= — 5 i
1 o S | N —
350 550
179 175
i o 757 7 Tioh 7is o o o 205 o0 00
Troauency i Frecuency (i)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

1 Horizontal

Fundamental

Data: 1
A (@BuVim)

Date: 2018-07-10

1225

P

700) M

oata: 3
evel (dBuVim) Date: 20180710

1225

| peak 74

T
525 Y =

525 - «,,MWV
wwwwwm&wwwwww
354 354
14 114
T ) N ST T oo a0 w0 Too Tato zio0 o Zoo 7o 5600
Peak Frecuency e Feduency (ie)
ea Condition PEAK_BE_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL
REW. 000 C00Kr VBW.3000 00k REW: 1000 ROKFE VEW 3000 00Kz
bat2 oat
1 eBuvim) bat: 20180710 —— Date: 20180740
124 1224
1054 1054
70d
| b
P P |
L N ]
35.0] T A 1
113 14
T ) F 7 T L A T T T T T )
frecuency e Freduoncy (i)
Avg. Ty m— B —

RBW-1000.000KHz VBW:1.000KHz

RBW:1000.000KHz VBW-1.000KHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Horizontal Fundamental

vatws
bate: 2018.07.10
1225
Wy peaw_oe 74
525 M""mew
PRI
350
2
w0 2w 7450, 2 7450 w02

Peak et Left blank
ea T — € an

PEAK_BE .
RBW-1000.000KHz VBW:3000.000KHz

Date: 2018.07-10

AvG_eE 54|
525 AN

430 2440, 250,

60, 2470, 2480, 2490, 2500
Frequency (Hz)

e — Left blank

RBW-1000.000KHz VBW:1.000KHz

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

Data: 7

A (@BuVim) Date: 2018.07-10

1225

M
b s bt At

Data:
evel (dBuVim) Date: 2018.07.11

1225

a75)
PEAK 74

I

525 J L =

RBW-1000.000KHz VBW:1.000KHz

O SO YOO NP o
Peak e e
ea Condition PEAK_BE_74 3m HF_ANT 9120D-1285 VERTICAL Condition PEAK_74 3m HF_ANT 9120D-1285 VERTICAL
s oo
= 70.0|
. il
I O O O U
Avg. S p— S —

RBW:1000.000KHz VBW-1.000KHz
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ssamonas. FCC RADIO TEST REPORT

Report No

.. FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical Fundamental

Peak

Date: 2018-07-10

W PEAK_BE 74

524 T

430 2840, 250, 2460, 2470, 2480, 2490, 2
Frequency (Miz)

e st s, Left Blank

PEAK_BE .
RB-1000.000KHz VBW:3000.000KHz

Avg.

Data: 12

Date: 2018.07-10

1225

1050

VG e 54
525 .

430 2440, 250, 2

60, 2470, 2a80. 2490, 2500
Frequency (Hz)

ot AV 543008 AT VERTL Left Blank

RBW-1000.000KHz VBW:1.000KHz
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Page Number

: C31 of C105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz -R

Horizontal

Fundamental

RBW-1000.000KHz VBW1 000KHz

Data: 11 Data:o
2 @Buvim) Date: 2018.07.07 vl (dBuVim) Date: 2018.07.07
1225 1225
a7 a3
PEAK BE 74 peaK 74
i3
W \
- rs
523 S — 2 i
350 354
. .
50 za8. 7. 74 79z E 000 Taon. a0, 7200, 700, 000
p K Frequency (Miz) Frequency (Miz)
ea Condit PEAK_BE_74 3m HF_ANT 9120D-1474-18 HORZONTAL Condition PEAK_74 3m HF_ANT_9120D-1474-18 HORIZONTAL
RBW:T000,000KHz VBW:3000.000KHz RBW:T000.000KFiz VEW:3000.000KHz
Dota: 12 Data: 10
) @Buvim) Date: 2018.07.07 evel (dBuvim) Date: 2018.07.07
1225 1225
1050 1054)
S
a7 a5
700 1
— | oo 5 | ez
525 52
e .
———d N AU SR SRS S
[
354
175 75|
50 Zac8. s, 2488 g 0 00 Taon. a0, 7200, 700, 000
Froquency (MHz) Froquency (Miz)

RBW:1000.000KHz VBW-1.000KHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz -R

Vertical

Fundamental

Data: 15

RBW-1000.000KHz VBW1 000KHz

Data: 13
1 (¢Buvim) Date: 2018.07.07 evel (dBavim) Date: 2018.07.07
1225 1225
a5 a1
PEAK BE 74 pEAK 74
iy
L,
gyt
- »..J w
23 [ PSRV SRR
3s.f 350
175 iz
450 2468, 25, 2484 252 2 000 400, a0, 7200, 2000, 3000
=) K Frequency (Miz) Frequency (W)
ea Conit PEAK_BE 74 3m HF_ANT 9120D-1474-18 VERTICAL Condtion - PEAK 74 3m HF_ANT_9120D-1474-18 VERTICAL
RBW-1000.000KHz VBW:3000.000kHz RBW:7000.000KFz VEW:3000.000KHz
Data: 16 Data: 14
1 (@Buvim) Date: 2018.07.07 evel (4Buvim) Date: 2018.07.07
1225 1225
1050 1050
b
T\
a5 a1
700
AvG e 54 AvG 54
525 — 52 7
e L S A B -
350
175 11
50 2468, 25, 2484 292 250 000 00, [ 7200, 2600, 3000
Froquency (MHz) Froquency (i)

RBW:1000.000KHz VBW-1.000KHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz -R

1 Horizontal Fundamental

Data: 3 Data: 1
A (@BuVim) Date: 2018.07-10 evel (dBavim) Date: 20180710

1225 1225

\v\ PEAK BE 74 peax 74
o,

' Miban
529 A S e T 529 W,J

350 350
. .
50 Zaoe. s, 2aot ez z I o0, D 7200, Zo00. )
Peak Froquency (H:) roquency ()
ea Condit PEAK_BE_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT §120D-1285 HORZONTAL
REIW-T000.000KHz VBW:3000.000KHz RBW:T000.000KHz VBIW.3000.000Ktz
Date:s Dota:2
) cguvim) Dates2018.07.10 evel aBuvm) Dates2018.07.10
1225 1225
1050 1050
87.5) \\ 87.5
v 700
\M AVG_BE 54 AVG_54
524 = sz
S N .
B B
173 173
50 Zaee. s, 2ot Tz 70 i oo, D 7200, 700, e
A Froquency (H:) roquency (H:)
RBIV-A000.000KHz VBIW:1 000Kz RBW:1000.000RHz VEW:1. 000Kz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz -R

Vertical

Fundamental

Data: 7

Data: 5

RBW-1000.000KHz VBW:1.000KHz

) (@wuvimy Date: 2018.07-10 evel (@Buvim) Date: 20180710
1224 1224
a1s| a7
peAK B 74 pea 74l
"
R T
P
525 — 52 e
350 350
175 174
50 Zacs. 7are. g sz E 00 Taco. oo, 7200, 700, 000
Peak Froquency (H:) roquency ()
ea Condit PEAK_BE_74 3m HF_ANT 9120D-1285 VERTICAL Condition PEAK_74 3m HF_ANT §120D-1285 VERTICAL
RBIN: 7000 000KHz VBW:2000.000KHz RBIW: T000.000KiTz VBW-3000.000KHz
Datacs oatacs
) @Buvim) Dates2018.07.10 ovel (@Buvim) Dates2018.07.10
1224 1224
1050 1050
s 87.5
700
. AvG ge 54 A6 54
S 6 z
52| ] 52z il
I — | Ut
- O S O SO S S
175 174
50 Taca. 7rs. 2458 e 700 00 Tace. Taca, 7200, 7500, 000
Froquency (H:) roquency (H:)

RBW:1000.000KHz VBW-1.000KHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz -R

Horizontal

Fundamental

Data:3 oatact
) aBovim) Date: 20180740 evet aBvim) Date: 20180711
1225 122
ey
87.5) \\ 87.5
\ peaK BE 74 peax 74
a0
529 Wt 529
s
350 354
173 .
50 2868, 275, ED 02 7 o0 00, 700 7200, 7500, T
Peak requency () requency ()
ea Condit PEAK_BE_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL
RBW:T000.000KHz VBW:3000.000KHz RBI:T000.000Ki%z VBW:3000.000Kz
Dauns ota:2
) @Bovim) Date: 20180710 evel aBuvm) Date: 20180710
1225 122
1050 1050
87.5) ] FV\\ 87.5
AvG e 54 Ave st
524 — 52
—
— I G S —
350 oY ——— e
173 17
50 2568, 275, ED 792 7500 o0 0. 700 7200, 7500, 350
requency () roquency (i)
RBIV:A000.000KHz VBW:1 000KHz RBIVE1000.000RHz VBW:1.000KHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz -R

1 Vertical Fundamental

Data: 7 Data: 5

A (@BuVim) Date: 2018.07-10 evel (dBuvim) Date: 20180710

1225 1225

Lot
a75] a75)
/ PEAK_BE 74 PEAK 74
700l

W'”M"NW(WW

8 i
s ottt e A S
350 350)
7. 7.
450 2468, 275, 2484, 2492, 2 000 400, 300, 2200, 2600, 3000
P k Frequency (Hz) Frequency (MiHz)
€a Condition PEAK_BE 74 3m HF_ANT 9120D-1285 VERTICAL Condition PEAK_74 3m HF_ANT 9120D-1285 VERTICAL
RB-1000.000KHz VBW:3000.000KHz RBW:7000.000KHz VB/:3000.000KHz
Data: 8 Data: 6
A (@BuVim) Date: 2018.07-10 ovel (dBuVim) Date: 20180710
1225 1225
1050 105.0
a75] | a75)
700
Ave_ee_s4| V6 54
525 52
I————
— ] L —
[ IR N U USRS
175 175
450 2468, ate. 2484, 2452 2500 000 400, 800, 2200, 2600, 3000
Frequency (Hz) Frequency (MiHz)

Avg. A — e —
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical

Data: 10 Data: 11
Date: 2018-07-14. el (9B Date: 2018-07-14
1225 1225
1050) 1050
875 875
PEAK 74 PEAK 7.
700 700]
a6 54 VG 54
52. 5250
350 350)
175 175
000 7400. 1800, 16200, 20600, 25000 000 7400, 1800, 16200, 20600. 25000
Frequency (MHz)

Frequency (MHz)

Condition  : PEAK_74 3m HF_ANT_9120D-1474-18 HORIZONTAL Condition - PEAK_74 3m HF_ANT_9120D-1474-18 VERTICAL

Peak
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

Data: 13

Data: 14
A (@BuVim) Date: 2018.07.14 evel (@Buvim) Date: 20180714
1225 1225
105.0) 1050
a75] a75)
PEAK 74| PEAK 74
700 700)
AvG 54 V6 54
52, 52
350 350
175 175
0 7400, 1800, 16200, 20600, 250 000 7400, 800, 6200, 20600, 25000
Frequency (Hz) Froquency (MHz)
Condition - PEAK_74 3m HF_ANT_81200-1474-18 HORIZONTAL Condition  : PEAK_74 3m HF_ANT_8120D-1474-18 VERTICAL

Peak

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

Data: 0 Data: 10
A (@BuVim) Date: 2018.07.14 evel @BuVim) Date: 20180714
1225 1225
105.0) 1050
a75] a75)
PEAK 74| PEAK 74
700 700)
AvG 54 V6 54
52, 52
350 350
175 175
0 7a00. 1800, 16200, 20600, 250 000 7400, 800, 6200, 20600, 25000
Frequency (Hz) Froquency (MHz)
Condition - PEAK_74 3m HF_ANT_81200-1474-18 HORIZONTAL Condition  : PEAK_74 3m HF_ANT_8120D-1474-18 VERTICAL

Peak
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

1 Horizontal Vertical

Data: 17

Data: 13
A (@BuVim) Date: 2018.07.14 evel (@Buvim) Date: 20180714
1225 1225
105.0) 1050
a75] a75)
PEAK 74| PEAK 74
700 700)
AvG 54 V6 54
52, < 52
1
350 350
175 175
0 7a00. 1800, 16200, 20600, 250 000 7400, 800, 6200, 20600, 25000
Frequency (Hz) Froquency (MHz)
Condition - PEAK_74 3m HF_ANT_81200-1474-18 HORIZONTAL Condition  : PEAK_74 3m HF_ANT_8120D-1474-18 VERTICAL

Peak

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

1 Horizontal Vertical

Data: 17

Data: 13
A (@BuVim) Date: 2018.07.14 evel (@Buvim) Date: 20180714
1225 1225
105.0) 1050
a75] a75)
PEAK 74| PEAK 74
700 700)
AvG 54 V6 54
52, 52
1 1
350 350
175 175
0 7a00. 1800, 16200, 20600, 250 000 7400, 800, 6200, 20600, 25000
Frequency (Hz) Froquency (MHz)
Condition - PEAK_74 3m HF_ANT_81200-1474-18 HORIZONTAL Condition  : PEAK_74 3m HF_ANT_8120D-1474-18 VERTICAL

Peak

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

Data: 22
Date: 2018.07-11 ovel (48 Date: 2018.07-11
1225 1225
1050 1050
a75] a75)
| peak 74 | PEAK 74,
700) 700)
5 5
52 52
350 350)
175 175
000 6000. G000 10000 12000. 14000 16000. 18000, 20000. 22000, 25000 000 6000 G000 10000. 12000, 14000 16000, 18000. 20000, 22000 25000
Peak requency (1Hz) requency (MHz)
Coniton PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 9120D-1285 VERTICAL

TEL : +86-755-8637-9589
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1 Horizontal Vertical

Data: 17

Data: 18
1 (Buvim) Date: 2018.07-11 el (gBuvim) Date: 2018.07-11
1225 1225
1050 1050
a75) 875
PEAK 74 PEAK 74
00| 700]
A6 54 V6 54
52. 52,
350) 350)
175 175
000 6000 8000 10000 12000. 14000 16000. 18000. 20000. 22000, 2 000 6000 8000 10000. 17000, 14000 16000, 18000. 20000. 22000 2
P e ak Frequency (Hz) Frequency (MHz)
Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 912001285 VERTICAL

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical

Data: 21

Data: 22
1 (@Buvim) Date: 2018.07-11 el (gBuvim) Date: 2018.07-11
1225 1225
1050 1050
a75) 875
PEAK 74 PEAK 74
00| 700]
A6 54 V6 54
52. < 52,
1
350] 350)
175 175
000 6000, & 0000 12000, 14000 16000. 18000, 20000. 22000, 2 000 6000 8000 10000. 17000, 14000 16000, 18000. 20000. 22000 2
P e ak Frequency (Hz) Frequency (MHz)
Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 912001285 VERTICAL

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH12 2467MHz

1 Horizontal Vertical

Data: 21

Data: 22
1 (@Buvim) Date: 2018.07-11 el (gBuvim) Date: 2018.07-11
1225 1225
1050 1050
a75) 875
PEAK 74 PEAK 74
00| 700]
A6 54 V6 54
52. 52,
1 1
350] 350)
175 175
000 6000 8000 10000 12000. 14000 16000. 18000. 20000. 22000, 2 000 6000 8000 10000. 17000, 14000 16000, 18000. 20000. 22000 2
P e ak Frequency (Hz) Frequency (MHz)
Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 912001285 VERTICAL

TEL : +86-755-8637-9589
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH13 2472MHz

1 Horizontal Vertical
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CH11 2462MHz -R
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Data: 1

RBW-1000.000KHz VBW1 000KHz

RBW:1000.000KHz VBW-1.000KHz

e o e
‘
w
Ii iy J
525 i 523 e
Peak S— F—
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- -
_
\ AVG_BE 54 AVG_54
—~— -
[ O A
A— P
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Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CH11 2462MHz -R

N i

b | o ot R POV Sy P WW'«MWMJ | ———
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I
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35.0] 3500

A —
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FCC RADIO TEST REPORT

Report

No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz -R

Horizontal

Fundamental

RBW-1000.000KHz VBW:1.000KHz

Data:3 oata: 1
) (@wuvimy Date: 2018.07.09 evel (@Buvim) Date: 2018.07.09
1224 1224
IS S ———
a1s| a7
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M
525 Wy 525 g v
350 350
175 .
50 Zacs. 7are. g 75z E 00 Taco. oo, 7200, 700, 000
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ea Condit PEAK_BE_74 3m HF_ANT 9120D-1285 HORIZONTAL Contic PEAK_74 3m HF_ANT §120D-1285 HORZONTAL
RBIN:T000 000KHz VBW:2000.000KHz RBIW: T000.000KiTz VBW-3000.000KHz
Datacs oata:2
) @Buvim) Dates2018.07.00 ovel (@Buvim) Dates2018.07.09
1224 1224
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L
87.5( ﬁ 87.5
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52| s2: ’J T
350 eSS =
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50 Taca. 7rs. 2458 s 700 00 Tace. Taca, 7200, 7500, 000
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AVG_54 3m HF_ANT 9120D-1285 HORIZONTAL
RBW-1000.000kHz VBW/-1.000KHz

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number

1 C74 of C105



ssamonas. FCC RADIO TEST REPORT Report No. : FR842408-01D

Data: 7 Data: 5
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1225 1225
[ — .«
a7 a3
PEAK BE 74 pEAK 74
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523 525
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350 354
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RBW:T000,000KHz VBW:3000.000KHz RBW:T000.000KFiz VB 300.000KHz
Dota: 8 Dotz
) @Buvim) Date: 2018.07.09 evel (4Buvim) Date: 2018.07.09
1225 1225
1050 1054)
a5 x\ a5
700
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525 - 52 i
~ 1 [ | 1 S P
350 9 I N DUV USSP —
175 73]
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RBW:1000.000KHz VBW:1.000KHz RBW-1000.000RHz VEW:1.000KHz
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz -R

2 Horizontal Fundamental

Data: 3 Data: 1

) aBovim) Date: 20180708 evet aBvim) Date: 20180700
1225 122
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/ e o
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"
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T L T ———
359 354
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ea Condition PEAK_BE_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT §120D-1285 HORZONTAL
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz -R

2 Vertical Fundamental

Data: 7 Data: 5
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350 250
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TEL : +86-755-8637-9589 Page Number : C77 of C105
FAX : +86-755-8637-9595



SPORTON LAB.
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Report No. :

FR842408-01D

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11n HT20 CHO1 2412MHz -L

Horizontal

Fundamental
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124 1224
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz -L

2 Vertical Fundamental

Data: 5 oata: 7
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Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

I \ peak 74
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VU SRS S B s
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- s
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0 N A S
A ey oo i
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.. FR842408-01D

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

2 Horizontal Fundamental

Date: 2018-07.09

ot pea oe 74

Al

430 284, 2 272 456, 2

L
Peak S Left blank

PEAK_BE .
RBW-1000.000KHz VBW:3000.000KHz
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2 . Ave_eE 54|

430 244, 258, T2, 2456, 2500

) 2
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e — Left blank

RBW-1000.000KHz VBW:1.000KHz
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FCC RADIO TEST REPORT

Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L
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Fundamental

Data: 7

Data:

RBW-1000.000KHz VBW:1.000KHz
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1225 1225
ars] v[ ars)
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700 MW T ‘\
525 525 j/ s —
i ol | erepommmmaton
ittt A A A S
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15| 73
= e 765, B iz e o0 a0, a0 7200 w0
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REW-T000 000K+ VEW-3000.000KHz REW1000 000K/ iz VEWW-2000 000KHz
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Report No

.. FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental
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oo 018,079
124
1050
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iy
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350
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0 i 75 o7z 25 7
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Gondi 5 743 HE AT 312001285 VERTICAL
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Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz -R
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Data: 1
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o \ o
. 70.0/
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz -R

2 Vertical Fundamental

Data: 7 Data: 5

i vate: 2018.07.07 - Date 2018.07.07
124 1224
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s N o
W’Wﬂm peAK e 74 | peax 74
L |
-
"R g N J
529 524
354 354
w .
w0 e a7 Sasi ez 7 o0 o oo £ 00 000
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REW. 000 C00Kr i VBW 300 00Ktz REW: 7000 ROKF V3000 00Kz
bats e
1 eBuvim) bat:2018.07.07 eve @Bavim) vate:2018.07.07
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o) o4
70d
- A8 4 w54
1 s f !
1 ——
. [ N I I D N ——
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Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz -R

Horizontal

Fundamental

RBW-1000.000KHz VBW:1.000KHz

Data:3 oata: 1
) (@wuvimy Dates2018.07.00 evel (@Buvim) Dates2018.07.09
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i f
b ‘_‘J &WMMN«
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"
T A I AROIN ST RS S
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ea Conditi PEAK_BE_74 3m HF_ANT 9120D-1285 HORIZONTAL Condii PEAK_74 3m HF_ANT 9120D-1285 HORZONTAL
RBIN:T000 000KHz VBW:2000.000KHz RBIW: T000.000KiTz VBW-3000.000KHz
Datacs oata:2
) @Buvim) Dates2018.07.00 ovel (@Buvim) Dates2018.07.09
1224 1224
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B —
ars| a1
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52| s2: i
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz -R

2 Vertical Fundamental

Data: 7 Data: 5

o) s 0180709 vt amavmy oats 2018 0700
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w3 o
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M
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Jsovm) oo 20100708 vt ) oae 20100700
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[
s e
0
L, v o s I e 51
529 — s
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz -R
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Data: 1
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PO BEN S R |
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50 2868, 275, g 02 7 o0 00, 700 7200, 7500, S50
Peak requency () requency ()
ea Condii PEAK_BE.74 Im HF_ANT 91200-1205 HORZONTAL Conit PEAK_74 3m HF_ANT 9120D-1265 HORZONTAL
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) @Bovim) Date: 20180708 evel aBuvm) Date:2018.07.00
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1050 1050
a1 "’_"’ﬁ o
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Avg. e — o
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Report No. : FR842408-01D

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz -R

Vertical

Fundamental

RBW-1000.000KHz VBW:1.000KHz

RBW:1000.000KHz VBW-1.000KHz

ot oo
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e o 74 s
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a2 iy =
E—
L — PR PO O o
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- e e 2 o . - o o e o 20
Peak S ey
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e e et ay e
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s s
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700 //
Ao s o s
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\\
S—— et [
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P ey
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

2 Horizontal Vertical

Data: 11 Data: 12

Date: 2018-07-14. el (9B Date: 2018-07-14
1225 1225
1050) 1050
o75) 875

PEAK 7. PEAK 7.
700 700]

2 AvG 54 VG 54
5250 5250
350 350)
175 175

000 7400, 1800, 16200, 20600, 25000 000 7400, 1800, 6200, 20600, 25000

Frequency (MHz) Frequency (MHz)
k Condition - PEAK_74 3m HF_ANT_9120D-1474-18 HORIZONTAL Condition - PEAK_74 3m HF_ANT_9120D-1474-18 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical

Data: 13

Data: 14
A (@BuVim) Date: 2018.07.14 evel (@Buvim) Date: 20180714
1225 1225
105.0) 1050
a75] a75)
PEAK 74| PEAK 74
700 700)
AvG 54 V6 54
52, 52
350 350
175 175
0 7400, 1800, 16200, 20600, 250 000 7400, 800, 6200, 20600, 25000
Frequency (Hz) Froquency (MHz)
Condition - PEAK_74 3m HF_ANT_81200-1474-18 HORIZONTAL Condition  : PEAK_74 3m HF_ANT_8120D-1474-18 VERTICAL

Peak
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Vertical

Data: 0 Data: 10
A (@BuVim) Date: 2018.07.14 evel @BuVim) Date: 20180714
1225 1225
105.0) 1050
a75] a75)
PEAK 74| PEAK 74
700 700)
AvG 54 V6 54
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350 350
175 175
0 7a00. 1800, 16200, 20600, 250 000 7400, 800, 6200, 20600, 25000
Frequency (Hz) Froquency (MHz)
Condition - PEAK_74 3m HF_ANT_81200-1474-18 HORIZONTAL Condition  : PEAK_74 3m HF_ANT_8120D-1474-18 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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2 Horizontal Vertical

Data: 17

Data: 18
A @Buvim) Date: 2018.07-14 evel (Buvim) Date: 2018.07.14
1225 1225
1050 1050
a7 o
pEAK 74| peak 74|
700 709
a6 54 AvG 54
52 52
! 1
350 35
175 11
0 7400, 800, 76200, 70600, 250 000 7a00. 800, 6200, 20500, 25000
Frequency (MHz) Frequency (MHz)
Condition - PEAK_74 3m HF_ANT_8120D-1474-18 HORIZONTAL Condition < PEAK_74 3m HF_ANT_$1200-1474-18 VERTICAL
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz
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WIFI
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH12 2467MHz

2 Horizontal Vertical

Data: 13

Data: 14
A (Buvim) Date: 2018.07-10 el (gBuvim) Date: 2010710
1225 1225
1050 1050
a75) 875
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Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 912001285 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH13 2472MHz

2 Horizontal Vertical

Data: 13

Data: 14
A (Buvim) Date: 2018.07-10 el (gBuvim) Date: 2010710
1225 1225
1050 1050
a75) 875
PEAK 74 PEAK 74
00| 700]
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1 1
350) 350)
175 175
000 7 800, 6200, 20600, 2 000 7400. 800, 6200, 20600, 7
P e ak Frequency (Hz) Frequency (MHz)
Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 912001285 VERTICAL
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO1 2412MHz

2 Horizontal Vertical

Data: 5 Data: 5
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Coniton PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 9120D-1285 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

2 Horizontal Vertical

Data: 17

Data: 18
A (Buvim) Date: 2018.07-10 el (gBuvim) Date: 2010710
1225 1225
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a75) 875
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Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 912001285 VERTICAL
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11n HT20 CH11 2462MHz
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Vertical
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH12 2462MHz

2 Horizontal Vertical

Data: 13

Data: 14
A (Buvim) Date: 2018.07-10 el (gBuvim) Date: 2010710
1225 1225
1050 1050
a75) 875
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00| 700]
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1 1
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Condition PEAK_74 3m HF_ANT 9120D-1285 HORIZONTAL Condition PEAK_74 3m HF_ANT 912001285 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH13 2472MHz

2 Horizontal Vertical

Data: 13
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PEAK 74 PEAK 74
00| 700]
VG 54 V6 54
52. 52,
1 1
350) 350)
175 175
000 7 800, 6200, 20600, 2 000 7400. 800, 6200, 20600, 7
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b LF

2 Horizontal Vertical
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Appendix D. Duty Cycle Plots

Antenna Band Cy?:llJet{% ) T(us) 1/T(kHz) |VBW Setting Fac?g:{ dB)
1 802.11b 99.04 8370.00 0.12 10Hz 0.06
2 802.11b 99.04 8377.00 0.12 10Hz 0.06
1 802.11g 95.39 1391.00 0.72 1kHz 0.31
2 802.11g 95.39 1391.00 0.72 1kHz 0.28
1 2.4GHz 802.11n HT20 95.07 1297.00 0.77 1kHz 0.33
2 2.4GHz 802.11n HT20 95.05 1297.00 0.77 1kHz 0.33
TEL : +86-755-8637-9589 Page Number : D1 of D4

FAX : +86-755-8637-9595



srorron tas.  FCC RF Test Report

Report No. : FR842408-01D

<Ant. 1>
802.11b

fo Att
SGL

Ref Level 30.00 dBm

@ 1Pk Max

Spectrum |

(=)

30dE @ SWT 25 ms

Offset 15.00 dB @ RBW 10 MHz

VBW 10 MHz

20 dBm

3

D3[1]

0.01dB
84783 m

10 dem

M1[1]

21.76 dBm
3.1884 ms

0 dBm

-10 dBm

-20 dém

-30 dém

-40 deém

-50 dém

-60 dBm

CF 2.412 GHz

691 pts

2.5ms/

‘Marker

|_Type | Ref | Trc |
M

X-value

Y-value

Function

1

3.1884 ms

21.76 dBm

Function Result ||

702
D3

M1 1
M1 1]

8.3696 ms |
8.4783 ms

-0.05 dB
0.01 dB

N

Date: 13.JUN.2018 14:06:25

802.11g

fo Att
SGL
@ 1Pk Max

Spectrum |

daimn e

(=)

Ref Level 30.00 dBm

30

dB @ SWT Sms

Offset 15.00 dB @ RBW 10 MHz
VBW 10 MHz

EAL e e

0203

D3[1]

10 dem

M1[1]

0.00 dB

20.03 dBm

0 dBm

862.32 ps|

-10 dBm

-20 dém

-30 dém

-40 deém

-50 dém

-60 dBm

CF 2.412 GHz

691 pts

‘Marker

|_Type | Ref | Trc |
M

X-value

Y-value

Function

500.0 ps/

1

862.32 ps

20.03 dBm

Function Result ||

D2 M1 1
D3| M1| 1|

1.3913 ms_
1.49275 ms

0.74 dB
-0.00 dB

N

Date: 13.JUN.2018 14:16:25

daimn e

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number : D2 of D4



SPORTON LAB.

FCC RF Test Report

Report No

. FR842408-01D

802.11n HT20

Spectrum |

(=)

Ref Level 30.00 dBm
fo Att
SGL

Offset 15.00 dB
30dE @ SWT Sms

@ RBW 10 MHz
VBW 10 MHz

@ 1Pk Max

M1

vz\ﬁ)\aﬁwwm A

D3[1] 0.01dB

10 dem

855,18,
20.14 dBm
942.03 ps|

M1[1]

0 dBm

-10 dBm

-20 dém

-30 dém

-40 deém

-50 dém

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

‘Marker

|_Type | Ref | Trc | X-value
M 1

Y-value | _Function |

942.03 ps

Function Result ||
20.14 dBm

702
D3

M1 1

1.2971 ms
M1 1]

1.39855 ms

1.85 dB
0.01 dB

N

J G e

Date: 13.JUN.2018 14:26:20

<Ant. 2>
802.11b

Spectrum |

(=)

Ref Level 30.00 dBm
fo Att
SGL

30dE @ SWT 20 ms

Offset 15.00 dB & RBW 10 MHz

VBW 10 MHz

@ 1Pk Max

D3[1] 0.02 dB

'é T
20 dBm

1p dem

B AGIE mMS
23.73 dBm
463.8 ps

M1[1]

0

B
Bm

-10 dBm

-20 dém

-30 dém

-40 deém

-50 dém

-60 dBm

CF 2.412 GHz

691 pts 2.0 ms/

‘Marker
X-value

Y-value | _Function |

|_Type | Ref | Trc |
M 1 463.8 ps

Function Result ||
23.73 dBm

702
D3

M1 1

8.3768 ms_
M1 1]

8.4638 ms

-0.07 dB
0.02 d&

N

J G e

Date: 12.JUN.2018 16:13:11

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number :

D3 of D4



SPORTON LAB.

FCC RF Test Report

Report No

. FR842408-01D

802.11g

(=)

fo Att
SGL

Ref Level 30.00 dBm
30 de @ SWT

Offset 15.00 dB & RBW 10 MHz
Sms VBW 10 MHz

@ 1Pk Max

D3[1] 0.01 dB
D2h3

B - et kS

fnart

s&

10 dem

-

M1[1] 20.15 dBm

862.32 ps|

0 dBm

-10 dBm

-20 dém

-30 dém

-40 deém

-50 dém

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

‘Marker
|_Type | Ref | Trc |
M 1

X-value Y-value | _Function _|

Function Result ||

862.32 pis 20.15 dém

702
D3

M1 1
M1 1]

1

L ms | 1.45de
1.48551 ms

0.01 dB

N

J G e

Date: 12.JUN.2018 16:19:07

802.11n HT20
Spectrum |

(=)

Ref Level 30.00 dBm
fo Att
SGL

30d8 @

Offset 15.00 dB & RBW 10 MHz
SWT Sms VBW 10 MHz

@ 1Pk Max

M1

0.00 dB

B
B

20.27 dBm)|
297.10 ps|

bp
HBm

™

n
&em

-40 deém

-50 dém

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

|_Type | Ref | Trc |
M

‘Marker

X-value Y-value | _Function _|

1

Function Result ||

297.1 ps 20,27 dBm

702
D3

M1 1
M1 1]

1.2971 ms_
1.39855 ms

1.13 d8
0.00 dB

N

J G e

Date: 12.JUN.2018 16:20:16

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number

. D4 of D4



SPORTON LAB. FCC RADIO TEST REPORT Report NO : FR842408'01D

Appendix E. External Subcontractors to Perform Testing Data

The test report as below presents all the conduction emission test data performed by the subcontracted

Sporton laboratory located in Taiwan.
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U, X
il AN 1190

FCCID . 2AP65-7225

Equipment . Digital Media Receiver

Model Name : P5B83L

Applicant . Lindland LLC

9121 Anson Way, Ste. 200, Raleigh, NC 27615
Standard . FCC Part 15 Subpart C §15.247

The testing was completed on Jul. 18, 2018. We, SPORTON INTERNATIONAL INC., would like to
declare that the tested sample has been evaluated in accordance with the test procedures and has
been in compliance with the applicable technical standards.

The report must not be used by the client to claim product certification, approval, or endorsement by
TAF or any agency of government.

The test results in this partial report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.

(%‘%@5’41%’

Approved by: Jones Tsai
SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
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History of this test report

Report No. Version Description Issued Date

FR842408-01C 01 Initial issue of report Jul. 30, 2018
TEL : 886-3-327-3456 Page Number : 30f14

FAX : 886-3-328-4978 Issued Date : Jul. 30, 2018

Report Template No.: BU5-FR15CWL AC MA Version 2.1 Report Version 101
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Summary of Test Result

Report Result
Clause Ref Std. Clausq Test Items (PASS/FAIL)
3.1 15.207 AC Conducted Emission Pass
15.203 & .
3.2 15.247(b) Antenna Requirement Pass

Reviewed by: Joseph Lin

Report Producer: Natasha Hsieh

TEL : 886-3-327-3456 Page Number :40f14

FAX : 886-3-328-4978 Issued Date : Jul. 30, 2018
Report Template No.: BU5-FR15CWL AC MA Version 2.1 Report Version 101



e% FCC RADIO TEST REPORT Report No. : FR842408-01C

SPORTON LAB.

1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name P5B83L
FCCID 2AP65-7225

WLAN 11b/g/n HT20
. o WLAN 11a/n HT20/HT40

EUT supports Radios application WLAN 11ac VHT20/VHT40/VHT80
Bluetooth LE

1.2 Product Specification of Equipment Under Test

Standards-related Product Specification
Tx/Rx Channel Frequency Range 2412 MHz ~ 2472 MHz
Antenna Type / Gain Ant. 1: F?xed Internal Antenna type w?th ga?n 2.97 dB?
Ant. 2: Fixed Internal Antenna type with gain 1.36 dBi
Type of Modulation 802.11b : DSSS (DBPSK / DQPSK / CCK)
802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456 Page Number : 50f14
FAX : 886-3-328-4978 Issued Date : Jul. 30, 2018
Report Template No.: BU5-FR15CWL AC MA Version 2.1 Report Version 101
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1.4 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA) in
FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
CO05-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart C §15.247
+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04
+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated:

conduction emission (150 kHz to 30 MHz),

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (T\;quZ) Channel '(:;Ae:z')
1 2412 2447
2 2417 2452
3 2422 10 2457
2400-2483.5 MHz 4 2427 11 2462
5 2432 12 2467
6 2437 13 2472
7 2442
2.2 Test Mode
Test Cases
AC Conducted | Mode 1: WLAN (2.4Gz) Link + MP3 + AC Charging
Emission Mode 2: Bluetooth Link + AC Charging
Remark: The worst case of conducted emission is mode 1; only the test data of it was reported.
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2.3 Connection Diagram of Test System
<AC Conducted Emission Mode for Playing MP3>
120Vac/B0Hz
EUT
{(Power Cord)
EUT Mobile
Phone
WLAN AP
<AC Conducted Emission Mode>
120Vac/S0Hz

EUT

(Power Cord)

L]

Mobile
Phone

EUT
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2.4 Support Unit used in test configuration and system

Item [Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord
1. |WLAN AP ASUS RT-AC66U [MSQ-RTAC66U [N/A Unshielded, 1.8 m
_ FCC DoC/ AC IIP:
Latitude . Unshielded, 1.2 m
2. |Notebook DELL Contains FCC ID: |N/A
E3340 PDI7260NGU DC O/P:
Shielded, 1.8 m
3. |Mobile Phone Apple A1687 FCC DoC Shielded, 1.0 m N/A
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3 Test Result
3.1 AC Conducted Emission Measurement

3.1.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both sides of AC line were checked for maximum conducted interference.
7. The frequency range from 150 kHz to 30 MHz was searched.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.1.4Test Setup

i B e e T L e S e TR ST 5 P S Al |
I |
|
| Rear of EUT to be flushed |
I with rear of table top ]
I 1
I |
I— |
I e EUT l
I 5= T | 80 cm to
I Receiver l | l
| | ground
I 500 RF Cable §0cm | plane
|
: |
| F 2 :
| ; | L
|
| AC :
I AMH | |
| (LISHY | [
: L] i |
|
| o [ 7
I » - Bonded to horizontal l - -
- round plane -~
IS otk U o U OUINTE, . WIVR, SR v
AMH = Artificial mains network (LISH)
AE = Az=zociated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.1.5Test Result of AC Conducted Emission
Please refer to Appendix A.
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SPORTON LAB.

3.2 Antenna Requirements

3.2.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.2.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.2.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. [ Serial No. [Characteristics Date Test Date Due Date Remark
) Jun. 13, 2018~ Conduction
AC Power Source ChainTek APC-1000W N/A N/A N/A N/A
Jul. 13, 2018 (COO05-HY)
) Rohde & Jun. 13, 2018~ Conduction
EMI Test Receiver ESR3 102388 3.6GHz Dec. 08, 2017 Dec. 07, 2018
Schwarz Jul. 13, 2018 (CO05-HY)
Rohde & Jun. 13, 2018~ Conduction
LISN ENV216 100080 9kHz~30MHz | Nov. 30, 2017 Nov. 29, 2018
Schwarz Jul. 13, 2018 (CO05-HY)
Rohde & EMC32 Jun. 13, 2018~ Conduction
Software N/A N/A N/A N/A
Schwarz V10.30 Jul. 13, 2018 (CO05-HY)
HUBER + Jun. 13, 2018~ Conduction
LF Cable RG-214/U LFO1 N/A Jan. 03, 2018 Jan. 02, 2019
SUHNER Jul. 13, 2018 (CO05-HY)
. Rohde & Jun. 13, 2018~ Conduction
Pulse Limiter ESH3-22 100851 N/A Jan. 03, 2018 Jan. 02, 2019
Schwarz Jul. 13, 2018 (CO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 27
of 95% (U = 2Uc(y)) '
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Appendix A. AC Conducted Emission Test Results

Temperature : 25~27C
Relative Humidity : (50~52%

Test Engineer : [Kai-Chun Chu
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EUT Information

Report NO : 842408-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBpv) (dBuv) (dB) (dB)
0.161250 23.88 55.40 31.52 | L1 OFF 19.5
0.161250 40.25 65.40 25.15 | L1 OFF 19.5
0.183750 19.77 54.31 3454 | L1 OFF 19.5
0.183750 36.64 64.31 27.67 | L1 OFF 19.5
0.231000 31.26 52.41 21.15 | L1 OFF 19.5
0.231000 33.77 62.41 28.64 | L1 OFF 19.5
0.273750 17.41 51.00 33.59 | L1 OFF 19.5
0.273750 24.63 61.00 36.37 | L1 OFF 19.5
0.363750 19.56 48.64 29.08 | L1 OFF 19.5
0.363750 24.93 58.64 33.71 | L1 OFF 19.5
0.402000 29.32 47.81 18.49 | L1 OFF 19.5
0.402000 29.41 57.81 28.40 | L1 OFF 19.5




EUT Information

Report NO : 842408-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBpv) (dBuv) (dB) (dB)
0.159000 22.67 55.52 3285 | N OFF 19.5
0.159000 37.62 65.52 2790 | N OFF 19.5
0.188250 19.72 54.11 34.39 | N OFF 19.5
0.188250 34.76 64.11 29.35 | N OFF 19.5
0.231000 27.83 52.41 2458 | N OFF 19.5
0.231000 31.33 62.41 31.08 | N OFF 19.5
0.298500 18.59 50.28 31.69 | N OFF 19.5
0.298500 23.30 60.28 36.98 | N OFF 19.5
0.368250 30.52 48.54 18.02 | N OFF 19.5
0.368250 33.35 58.54 25.19 | N OFF 19.5
0.402000 29.54 47.81 18.27 | N OFF 19.5
0.402000 30.66 57.81 27.15 | N OFF 19.5
0.435750 22.94 47.14 2420 | N OFF 19.5
0.435750 28.87 57.14 28.27 | N OFF 19.5




